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5ot FORTACEROS ADE C V Rlemd 1= CERTIFIED MILL TEST REPORT .
BLVD PRESIDENTE CARLOS SALINAS NUCOR CORPORATION ¢
APODACANL 66800 NULCOR STEEL TEXAS P Trom: E
WESIEC Nucaor Steel - Texas c
8812 Hwy 79 W Date:  27-Jul-2011 ¢
o e e S o LSS — JEWETT, TX 75846 B.L. Number: 577946 E-
KM 8 8 800-527-6445 Load Number: 189644 *
APODACANL 66600
MEXICO
Material Safety Data Sheets are available at www.nucarbar.com or by contact ng your inside sales representative, NBMG-08 March 9. 2011
PHYSICALTESTS CHEMICAL TESTS
HEAT NUM.* DESCRIPTION YIELD | TENSILE | ELONG sen | WT% &l Mn P 5 Si Cu CE
P.5.l. s % IN 8 DEE Ni Cr Mo V Chb Sn e
PO# => 4500080132 .
JW1110481701 “ Nucor Steel - Texas 58,500 74,100 23.0% 07 88 008 030 18 .35 ;
BxBx5/8 Angle 403MPa  511MPa 15 12 042 003 .029 E
40" A572 GR50 TY1 56,700 72,100 23.0% MN/C ¢
ASTM A572/A572M-07 GR 50 TY1, A7 391MPa  497MPa 14.00 :
08 GHARO
PO# => 500079535 P
JW1110533601 ./ Nucor Steel - Texas 54,400 72300  21.0% 12 85 014 040 19 34 37 i
4x4x1/2 Angle 375MPa  498MPa 15 AF 037 003 019 ;
20° A36/A529GR50 55,000 72,400 21.0% ¢
ASTM A38-08, A528-05, A709-08a G 379MPa 495MPa 2
R36, ASME SA38-07 Ed 09 Ad -
PO# => /45000801 32
JW1110538501“ Nucor Steel - Texas 58,700 78,000 22 0% 08 1.00 010 019 18 .35 ;
3-1/2x3-1/2x1/4 Angle 405MPa  538MPa 15 15 041 002 017 :
40' A572 GR50 TY1 58,400 77,500 22.0% MN/C
ASTM AS72/A572M-07 GR 50 TY1, A7 410MPa 534MPa 12.50
09 GR50 :
PO# =» 4500080132 E
JW1110539501  Nucor Stesl - Texas 51,000 67,800 21.0% 07 1.01 013 028 18 .26 r
4x4x1/4 Angle 352MPa  467MPa 16 13 061 003 018
40" A572 GRS0 TY1 52500 68,100 21.0% MN/C .
ASTM AS72/AB72M-07 GR 50 TY1, A7 362MPa  476MPa 14.43 g
09 GR50 ’
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| hersby cerify nat the materal described hergin has been manufacired in aceordance with
the specilicaions and standards isted above and thal il satisfigs (hoss requiraments,
1) Weld repair was not performead on this material,
2.) Melted and Manulactired in the United States. QUALITY
3.) Mercury, Radium, or Alpha source malerials in any lom ASSURANCE: Nathan Stewart

have nctbaan usad in1ha preduglion of 1his material.




